ALTERNATOR AND ELECTRICAL COMPONENTS H0503B83A, H0503H83A, H0507H83D, H0507R83E Force EPC Parts Catalog



H0503B83A, H0503H83A, H0507H83D, H0507R83E 1983

ALTERNATOR AND ELECTRICAL COMPONENTS

 
 

Parts on group ALTERNATOR AND ELECTRICAL COMPONENTS:

Pos. Part No Qty Parts name Comments
-. F467841 [2]   COIL WIRE - CANADA
-. 368700 [1]   IGNITION KEY - STAMPED E
-. 27232 [1]   EMERGENCY STARTER ROPE (NOT SHOWN) WITH HANDLE
1. F307683 [1]   WIRE, CIRCUIT BREAKER
10. F345683 [1]   WIRE - GROUND
11. F307317-1 [1]   CLIP, TERMINAL BLOCK - GROUND
12. F369450 [1]   RECTIFIER
13. F8056 [6]   SPRING LOCKWASHER
14. F1647 [5]   HEX NUT, 8 - 32
15. F307664-1 [2]   COIL WIRE. INCLUDES ITEMS 16 AND 17
16. F203276 [2]   COIL BOOT
17. F203673 [2]   TERMINAL CLIP
18. F1922 [4]   HEX CAP SCREW, 1/4 - 20 X 5/8
19. 368700 [1]   IGNITION KEY - NO LETTER OR STAMPED A
2. F311744-2 [1]   WIRING HARNESS
20. F1280 [5]   PAN HD SCREW, 8 - 32 X 1/4
21. 078 [1]   IGNITION SWITCH (ACCESSORY ITEM) W/ILLUS. 19 AND 21
22. 038 [1]   IGNITION SWITCH MOUNTING KIT (ACCESSORY ITEM) W/ILLUS. 23
23. F1934 [4]   FLAT HD SLOTTED SCREW, 6 X 1/2
24. F381896-4 [1]   BATTERY CABLE
25. F71H26 [1]   BATTERY TERMINAL KIT (ACCESSORY ITEM)
26. F438398 [1]   DECAL, WIRING
27. F380513 [1]   COIL CLAMP
28. 2016 [4]   FILL HD SCREW, 8 - 32 X 7/8
29. F1164 [2]   FLAT HD SCREW, 5/16 - 18 X 1 - 1/8
3. 510497 [1]   TERMINAL BLOCK W/ILLUS. 5 & 11
30. F380475 [2]   COIL
31. F1513 [9]   HEX NUT, 10 - 32
32. F1733 [2]   PAN HD SCREW, 10 - 24 X 9/16
33. F8011 [2]   PLAIN WASHER
34. F510460 [1]   CIRCUIT BREAKER
35. F510374 [1]   DECAL, CIRCUIT BREAKER
36. F91446-1 [1]   CIRCUIT BREAKER BRACKET
37. F177917 [1]   STARTER RELAY
38. F1615 [2]   HEX NUT, 5/16 - 24
39. F8096 [5]   SPRING LOCKWASHER
4. F1975 [7]   LOCKWASHER
40. F8094 [1]   PLAIN WASHER
41. 1238 [2]   FILL HD SCREW, 1/4 - 20 X 3/4
42. F289924-1 [1]   CHOKE SOLENOID W/ILLUS. 13 AND 14
43. F92498 [1]   KEY
44. F1854 [2]   HEX HD SCREW, 1/4 - 20 X 5/8
45. F268002-2 [1]   CAM
46. 1532 [1]   HEX HD SCREW, 1/4 - 20 X 1
47. F12227 [2]   CAM WIPER - FELT
48. F12344 [1]   BREAKER PLATE
49. F12329-2 [2]   BREAKER POINT SET
5. 1974 [2]   SLOTTED PAN HD SCREW, 10 - 24 X 5/8
50. F12174-1 [2]   PRIMARY INTERLEAD GROUP
51. F12189 [2]   CONDENSER MOUNT SCREW
52. F12139-1 [2]   CONDENSER
53. F12090 [4]   BREAKER CONTACT SCREW
54. F12170 [2]   CONDENSER MOUNT SCREW W/LOCKWASHER
55. F380501 [1]   COIL MOUNT
56. 94914 [1]   SLEEVE (503H3A, 503B3A)
57. F12338 [1]   GROUND WIRE
58. F289664 [1]   WIRE STATOR GROUND
59. F466095 [1]   STATOR
6. F1075 [1]   TUNE-UP KIT INCLUDES ALL ITEMS MARKED WITH AN ASTERISK (*)
60. F12172 [2]   TERMINAL COMPLETE INCLUDES ILLUS. 64
61. F1958 [2]   PAN HD SCREW, 6 X 7/16
62. F466479 [3]   BREAKER PLATE SHOE
63. 2071 [3]   HEX CAP SCREW, 5/16 - 18 X 1-3/8
64. F12167 [2]   SCREW
65. F84449 [1]   NEUTRAL INTERLOCK SWITCH
66. F8088 [2]   PLAIN WASHER
67. 1704 [2]   INTERNAL TOOTH LOCKWASHER
68. F1645 [2]   RD-HD SELF-TAPPING SCREW, 6 - 32 X 1/4
7. F85843-1 [1]   ELECTRIC CONTROL CABLE
70. F92446 [1]   CLAMP
71. F203097-5 [1]   FLYWHEEL W/ILLUS. 73
72. F1920 [1]   HEX NUT, 5/8 - 18
73. F609853 [1]   DECAL, WARNING W/LITERATURE
8. FK1123 [2]   SPARKIE KIT
9. F8083 [3]   SPRING LOCKWASHER

Parts catalog :

CARBURETOR
CRANKSHAFT AND PISTON GROUP
ELECTRIC STARTER
ENGINE COVER AND SUPPORT PLATE
ENGINE COVER AND SUPPORT PLATE 503H3A, 503B3A
FUEL PUMP
Back to top